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MISCELLANEOUS COVERS M 1

Ref. Parts Amt .

No. No. Description 23 o £ & Req.
1 KOIOIGRAY  Crank Chamber Oil Cover & 1
2 SV222 Screw (M4-0.7x12) IR4% 18
3 FA22 Gasket (Rubber) [ESE=pliiEa) 1
4 FA21 Acry Oil Cover IR 1
5  K0105-1 Crank Chamber Oil Cover Gasket apiiiksds 1
6  FAI2-1 Emblem FhRA 2
7 RV09 Oil Seal Cap B3E 2
8  KO0108-2 Rear Oiil Cover ®E 1
9  KO0109-2 Rear Oiil Cover Gasket BERH 1
10 KO110-1GRAY  Head Cover IS 1
11 KOI11-1 Head Cover Gasket BRI ES 1
12 SV222NI Screw (M4-0.7x12) e 6
13 KO0113 Oil Seal Cap IB3E 3
14 KO0114 Oil Seal Cap e 1
15  SE226NI Screw (M4-0.7x12) e 8
16 K0116-1 Oill Reservoir Top Cover EEAI 1
17 KO117-1 Upper Oil Cover Gasket (S) e 1
18  KO118-1 Upper Oil Cover Gasket (L) =R 1
19 KO0119 O1l Cover HE 1
20 KO0120-1 0Oil Cover Gasket ikl 1
21
22 K0122-1 Oil Cover Gasket B 1
23 KO0123 O1l Cover BhHE 1
24 VA28 Pin TRACHITE (47) 4
25  KO0125-1 O1l Seal Cap iBIE 1
26 FA06-1 Brand Name Plate N F A 1
27
28 FAll Rivet ST 4
29  KO129NI Screw (M8-1.25%25) e 6
30  SF160-1 Screw U ERLR 1
31 J0219 Gasket OFHIR 1
32 KO0132-1 Oil Reservoir JHIfE 1
33 KO0133 Oil Reservoir Gaskket SIS AR R 1
34 KO0134-2 Machine Frame Unit (Upper)(M8) MRS T R (M) 1
35 KO0135-2 Machine Frame Unit (Lower) e L 1
36 VC30 Guide Pin [ 7 Fe 2
37 J0238-1 Name Plate B 1
38  KO0138 Oil Filter Screen SRR 1
39 KO0139 Brand Name Plate ISR PR 1
40 L0148 Oil Filter Screen AR A 1
41 KO0141 Oli sight Gauge SMEUHES 1
42 SV232NI Screw (M4-0.7x10) IEA 8
43 K0133-B Cover Gasket [ 1
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MISCELLANEOUS THREAD EYELETS

Ref. Parts Amt .
No. No. Description 23 T £ it Req.
1 K0201 Thread Guide Plate BERER 1
2 FA20 Ceramic P 12
3 SV221INI Screw ( M4-0.7x8 ) T2 %% 11
4 K0204 Thread Eyelet Pipe Stay AR S ] T 1
5 M1102 Screw ( M4-0.7x6 ) B2 %% 3
6 K0238GKY-1  Thread Eyelet Pipe ( Short ) AR EE (F) 1
7 K0236 Thread Eyelet Pipe ( Medium ) AR EE () 1
8 FK20 Thread Tension Spring Cap (R) &R R TS (AD) 2
9 FK19 Tension Spring Disc Support sRITEL B 6
10 VC03 Needle Thread Tensoin Spring 4R oR o ER 4
11 FJ21 Thread Tension Spring Retainer b &R 7R S ] E R 6
12 FK12 Felt BE# 6
13 K0213 Tension Disc TR R4 12
14 FK20-1 Thread Tension Spring Cap (B) &R R T TR (BE) 4
15  VCO0S Top Cover Thread Tension Spring T EffigR R SIS 2
16  VC17 Thread Eyelet Pipe ( Long ) BEREE(R) 1
17 KO0217 Tension Post &R 5R T ThEEE S A 6
18 K0218 Tension Post Ferrule AR R 6
19  KO0219-1 Ceramic Fa 2 32
20  K0220 Tension Disc Eyelet ARG EES YN 6

21

22 VCl4-1 Tension Post Support J:Q%'Fjj AH ST AT R 1
23 K0223-1 Needle Bar Guard s ESE 1
24 WF04-1 Washer = H 3
25 K0225-1 Top Cover Thread Guide B4R ELRE 2
26 K0226-1 Supplementary Thread Guide - EfigRiEE BN EAR 6
27 K0227-1 Needle Thread Guide gy 1
28 SV108-1 Screw ( SM1/8-44) [ENA 1
29  VC36 Needle Thread Retainer Spring FrapsR S 1
30 VC35 Needle Thread Retainer Dise SRR TR AR FARR (/) 1
31 V(C34 Thread Retainer Disc Support FHERIRETIEM 1
32 V(033 Needle Thread Retainer Support FraRsR SRR [E E R 1
33 K0233 Needle Thread Eyelet RSN 1
34 SV224NI Screw (M4-0.7x7) B2 %% 1
35 N0246 Thread Take - up Cover ( Rear ) FRaRES (18) 1
36 P0347 Screw(M4-0.7x6) IR4% 2
37 V(43 Nut H2IE 6
38 VC42 Supplementary Tension Spring nE 6
39 FC24 Supplementary Tension Disc &R IEAREE (/)N 12
40  VC40 Tension Post - Ef&R R T IR AE S A 6
41  SV232NI Screw(M4-0.7x10) B2 %% 6
42 K0242 Ceramic P2 6
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BUSHING & STITCH PLATE SUPPORT WE SHERE 3

Ref. Parts Amt .
No. No. Description 7 o EA & Req.

1 KO0301-3 Needle Bar Bushing ( Upper ) HEEE (L) 1
2 K0302-2 Needle Bar Bushing ( Lower ) HEEE () 1
3 K0303 Bushing HHE 1
4 VD04 Oil Seal 1FHER 1
5 K0305 Bushing HHE 1
6 K0306 Bushing HHE 1
7 K0307 Needle Thread Take-up Bushing ( Rear  $H4R 4R 5EE (18) 1
8 VD10 Needle Thread Take-up Bushing ( Front ' $H4RE543 5 EE (A ) 1
9 K0309 O1l Seal 1FHER 1
10 GDI15 Looper Rocker Shaft Bushing (Left) TFASHEEES (/£) 1
11 KO0311 Looper Rocker Shaft Bushing ( Right) FaJ$HEERES (FH) 1
12 K0312 Bushing HHE |
13 KO0313-1 Lower Shaft Bushing ( Left ) MEEEHES () 1
14 GD23 Oil Seal (15 x 32 x 7 mm) HES |
15 N1048 O1l Seal 1EHER 1
16 KO0316 Needle Thread Eyelet C.Set - Em&RE4R4H 1
17 L0403 Oil Seal SHES |
18  SV232NI Screw ( M4-0.7x10 ) B2 %% 5
19  KO0319 Thread Eyelet Bracket AL ARIE E 1
20

21

22 K0322 Needle Thread Eyelet &R B AR 2
23 SV217NI Screw ( M3-0.5x8 ) B2 %% 2
24 K0219-1 Ceramics Thread Eyelet M Z 4R FL 4
25

51 KO0351-1 Needle Plate Support iR E 1
52 K0352 Pin FE T 2
53

54 K0354 Bushing e 1
55  KO0355 Spring o 1
56 K0356-1 Spring Post f5stELIE 1
57  K0357 Indicator AEE=F7 1
58 WEF03 Washer A 1
59

60  K0360 Lever HHA 1
61  KO0361 Thread Eyelet Bracket T Efigp s 22 1
62  SV239NI Screw ( M4-0.7x5) B2 4% |
63  SV224NI Screw (M4-0.7x7) [ERA |
64

65 K0365 1
70 TKO0370 4R 2221

71 WF04 Washer R 1
72 SF224NI Screw ( M4-0.7x8 ) HE %% |
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UPPER SHAFT & NEEDLE THREAD TAKE—UP MECHANISM

- E R R

Ref. Parts Amt .
No. No. Description 23 T £ it Req.
1 F0601-2NDBL  Handwheel FHEdm 1
2 SE241 Screw ( M6-1.0x10 ) [ENA 2
3 SF240 Screw ( M6-1.0x6 ) B2 %% 12
4 VF04 Handwheel Mark FHEwR ISR 1
5 VE06 Ball Bearing 6205VV TRERIERR 1
6 VEO7 Retaining Ring OBz 1
7 K0407 Timing Belt 550 SGT [ EHE RS 1
8  GF08-1 Upper Shaft Sprocket ( Upper ) b FihEEhm (L) 1
9  VF09-1 Upper Shaft | 3 oy o iy 1
10 VE09 Retaining Ring IR 1
11 VEIL0 Ball Bearing 6204VV TRERIZRR 1
12 VFI2 Upper Shaft Joint T E R 1
13 F1049 Spring Washer DE P ¥ 1

14

15 VF15 Upper Crank Shaft | FH 1
16 VF05-1 Adapter HHEE 1
17 VF17 Rubber Seat IHE 1
18 VF18 Retaining Ring IR 1
19 VF19 Ball Bearing 620277, g Sy I 2
20  SV275 Screw ( M8-1.25x16) T2 %% 2
21 VF21 Connecting Rod B[] R 1
22 SV223 Screw ( M4-0.7x14 ) [ENA 2
23 SE226 Screw ( M4-0.7x12) B2 %% 2
24 SV213 Screw ( SM1/8-44x8 ) [ENA 2
25 VF25 Guide Fork XPEH 1
26 VF26 Guide Fork {HEhE 1
27 SV268 Screw ( M6-1.0x16) [ENA 1
28 SV252 Screw ( M5-0.8x10 ) [ENA 1
29 VF29 Washer A 1
30 VF30 Spacer HE 1
31  VF3l Driving Shaft (ECE 1
32 VE32 Bracket R 1
33 SW06 Spring Washer DH RS 1
34 SV253NI Screw ( M5-0.8x16) B2 %% 1
35 K0435 Needle Thread Take - up PR AR 1
36 K0219-1 Ceramic P 4
37  SV310NI Screw ( M3.5-0.6x8 ) B2 %% 2
38 WF04 Washer A 2
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MAIN SHAFT DRIVING MECHANISM 5

Ref. Parts Amt .

No. No. Description 23 T £ it Req.
1 KO0501-1 Pulley R 1
2 SV26l Screw (M6-1.0x8) BRER (4 1
3 SV264 Screw (M6-1.0x8) 4% 3
4
5
6
7
8 VE06 Ball Bearing ( Right)  6205VV EEREEAR () 1
9 VEO7 Retaining Ring IR 1
10 KO0510-1 Main Shaft Sprocket ( Lower ) T g ((EEh) 1
11 SF240 Screw (M6-1.0x6) IR4% 9
12 VE09 Retaining Ring IR 1
13 VE10 Ball Bearing (Middle )  6204VV TEERESAA () 1
14 K0514-2 Lower Shaft T 1
15  KO0515 Oil Pump Driving Worm HZE HFIEAE 1
16 G0516 Adapter LHE=S 1
17 SV271 Screw (M6-1.0x6) PEER(SR 2
18  KO0518 Ball Bearing 6004 DDU  JEEREEAL 1
19  K0519-1 Lower Shaft Joint MEEEESEE 1
20  KO0520 Ball Bearing 620277, VRERIEZRR 1
21
22 K0522 Washer fEH 1
23 SFll11 Screw (M6-1.0x6) IR4% 3
24 K0524 Feed Connecting Rod PR 1
25 KO0525 Roller Bearing R K 1
26 K0526-1 Feed Eccentric FRHR Lo 1
27 VE13 Counterweight (Small ) ST B 1
28 SV211 Screw (M4-0.7x8) B2 %% 2
29 K0529-1 Eccentric USRI 1
30 K0530 Roller Bearing T K 1
31  KO0531 Connecting Rod NFapiivE: 1
32 K0532-2 Lower Crank Shaft T Hh 1
33
34 GEl6 Ball Bearing 6002 RS TREREZAA 3
35

* Ref. No. 41 to 91

------ See the following page.
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MAIN SHAFT DRIVING MECHANISM 5
Ref. Parts Amt .
No. No. Description 23 T £ it Req.
41 K0541 Thread Take-up Eyelet (Right) LRI (G 1
47)
43 K0543 Thread Take - up Eyelet (Left) FRHERI (75) 1
44 SV260 Screw (M6-1.0x5) [ENA 3
45
55 K0555-2 Looper Thread Take-up L 1
56 SF140 Screw ( SM7/32-32x5.0) [ENA 2
57
58
59
60 J1634 O1l Ring OXIzR 1
61
63  K0563 Screw BR&%
64 K0564 Pin TR AR TH
65
66  K0566 Connecting Block TR 1
67
73 KO0573 Pin FhREH 1
74 PF10 Pin Sk ierie! 1
75  SF225 Screw (M4-0.7 x 10) B2 %% 1
76 SV247 Screw (M4-0.7 x 20) B2 %% 1
77 SV228 Screw (M4-0.7 x 8) B2 %% 2
78 SF224NI Screw (M4-0.7 x 14) B2 %% 2
79 WF04 Washer =R 2
80  SFI117NI Screw BE&% 2
81
82
83 K0583 R 1
84  K0584 Spring OH 1
85  KO0585 Spring oH 1
86 K0586-1 Thread Take-up Eyelet b I AR A 1
87  KO0587 Button Yt 1
88  K0588-1 Thread Take-up Holder FRARTTIR 1
89  K0589 Looer Thread Guide TEf4RFEARIN 1
90 K0590 AR IEARAH
01  KO0591 EHEs 1

% Ref. No. 1 to 34

-+--See the preceding page.
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NEEDLE BAR & ASSEMBLE PLATE MECHANISM st R H SR 6
Ref. Parts Amt .
No. No. Description = i £ i Reg.
1 VGO1-1 Needle Bar AL 1
2 K0602-1 Needle Bar Thread Eyelet SR AT 1
3 K0219-1 Ceramic G 4
4 SF114NI Screw (SM9/64-40x10) e 1
5 F0704-2 Needle Bar Connection AR LS 1
6 SV232 Screw (M4-0.7x10) eSS 1
7 K0607 Turn Bar AR 1
8 VG22 Slide Block VEER 1
9 SV223 Screw (M4-0.7x14) HR4% 2
10 SWO3 Washer M4 o EREE ] 3
11 K0611 Runway VR 1
12 K0612-2 Shaft LR 1
13 VG19 Bearing (Needle Roller) FhiREh R 1
14 VGIl6 Washer #A 1
15 VG14-33  Balance Link 33 SEHTHC EE Y 1
16 SV252-1 Screw (M5-0.8x10) HR4% 1
17 SV275 Screw (M8-1.25x16) T4 1
18
19 K0619 Needle Holder #2~#10 SHRAH 1
K0619-2 #2(CH) Needle Holder,, L-Type SPitch or 3Pitch #2-F+7 ~ L-Type
K0619-3  #3(CFC) Needle Holder #IEST
K0619-3D  #3(CFC) () Needle Holder-Separate Sewing #3457 Fa%&%t
K0619-4  #4(CFC) Needle Holder HAZE BT
K0619-5  #5(CFC) Needle Holder #STE0ETEH
K0619-5D  #5(CFC) Needle Holder-Separate Sewing #5477 Fi4& 1 #52
K0619-6 #6(CFC) Needle Holder HOZEL 516
K0619-6D  #6(CFC) Needle Holder-Separate Sewing #6457 5 %% 154
K0619-7  #7(CFC) Needle Holder #IZE 08
K0619-7D  #7(CFC) Needle Holder-Separate Sewing #7457 Ga4& 158
K0619-9  #9(CFC) Needle Plate Holder HOZE 0T
K0619-10  #10(CFC) Needle Plate Holder #10ZE 005150
20 KO620R  Needle #t (5) 2
K0620L  Needle £ (f5) 2
21 K0621#4  Needle Holder Seat #4 STERRE 1
K0621#5  Needle Holder Seat #5 SRR
K0621#6D Needle Holder Seat #6D S EH
K0621#10  Needle Holder Seat #10 STEREE
22 K0622#4 Needle Distance Adjusting Slipper (Fronty#2~#10 $1FEERELEE (FH) #2~#10
K0622#5 Needle Distance Adjusting Slipper (Fronty#2~#10 $1FEERELEE (FH) #2~#10
KO0622#10  Needle Distance Adjusting Slipper (Fronty#2~#10 $1FEEEELEE (FHi ) #2~#10
23 K0623#5  Needle Distance Adjusting Slipper (Rean#2~#10 $1FEEHELEE (1% ) #2~#10
K0623#10 Needle Distance Adjusting Slipper (Reary#2~#10 $1FEEHELIAE (12 ) #2~#10
24 WF03 Washer A 2
25 SF226 Screw (M4-0.7x12) HE&% 2
26 K0626#4  Needle Fixed Clip (Fronty#2~#10 EES AR (HID) #2~#10
K0626#10  Needle Fixed Clip (Front}#2~#10 EESH R (HT) #2~#10
27 K0627#5  Needle Fixed Clip (Rear)#2~#10 EES AR (%) #2~#10
K0627#10  Needle Fixed Clip (Rear)#2~#10 EES A (%) #2~#10
28  MDP080 Screw (M3-0.5x8) P2 8
29 K0629 Screw (¢ 2.5%6) S FEERAAN ISR 2

*kRef. No. 30 to 55 «+---- See the following page.
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NEEDLE BAR & ASSEMBLE PLATE MECHANISM ¥ K 4H At et 6

Ref. Parts Amt .
No. No. Description 23 & £ # Reqg.
30 K0630#2 Presser Foot#2 FHEAMERAH#2
K0630#3 Presser Foot#3 FHHAIFRaH#3
K0630#4 Presser Foot#4 FHAAIFRAH#4
K0630#5 Presser Foot#5 FHHAIFRaH#S
K0630#6 Presser Foot#6 FHEAIFRaH#6
K0630#8 Presser Foot#8 FHHAIPRAH#8
K0630#9 Presser Foot#9 FHHAIPR4H#9
K0630#10 Presser Foot#10 FHHAIFRAE#10
31 SE225 Screw (M4-0.7x10) ENA 2
32 WF04 Washer A 2
33 SV252 Screw (M5-0.8x10) B2 %% 1
34 K0634 Presser Foot Shank PR G 1
35 K0635#2  Presser Foot Bottom#2 FRAGAR PRI #H2
K0635#3  Presser Foot Bottom#3 FRAGIRAPRIEH3
K0635#4  Presser Foot Bottom#4 FRATAR PRI #4
K0635#5  Presser Foot Bottom#5 FRAGIRAPRIEEHS
K0635#6  Presser Foot Bottom#6 FRAGIRPRIEEHO
K0635#8  Presser Foot Bottom#8 FRAGIRFRIE#B
K0635#9  Presser Foot Bottom#9 FRAAARPRIEEHI
K0635#10  Presser Foot Bottom#10 PRI FRIE#10
36
37  K0637-2 #2(CH) Needle Plate #2FRHIEHRAE
K0637-3 #3(CFC) Needle Plate #IE T HTARAH

K0637-3D  #3(CFC Dable Needle) Needle Plate-Separate #3 % #E £+ 4H (77 FH4E)
K0637-31  #3(1) Needle Plate-Separate Sewing #I[EHEHIRAH (T BH4E)

K0637-4  #4(CFC) Needle Plate #HAZE L BIRAE

K0637-4D  #4(CFC) Needle Plate-Separate Sewing #4EEE $T K 4H (57 5H4E)
K0637-5 #5(CFC) Needle Plate #5200 EHIRAE

K0637-5D  #5(CFC) Needle Plate-Separate Sewing #5751 40 (57 FH%E)
K0637-6  #6(CFC) Needle Plate #OZE LV ETRAH

K0637-6D  #6(CFC) Needle Plate-Separate Sewing #6EE ST 40 (57 %)
K0637-8 #3(CFC) Needle Plate #ZE LB HRAE

K0637-9  #9(CFC) Needle Plate #OZE LoEH R AH

K0637-10  #10(CEC) Needle Plate #10ZE 0B 1RAH

38 K0638#8  Main Needle Plate (Double Deck Type)# - £11k#8 1

K0638#9 Main Needle Plate (Double Deck Type)# - #1#5#9
K0638#10  Main Needle Plate (Double Deck Type)# £ &1#5#10

39  K0639#5  Cloth Into Post#5 SIS ZEH#5 1
K0639#8 Cloth Into Post#3 ISR 2548
40 K0640 Screw PSS 4

* Ref. No. 41 to 55-----+ See the preceding page.

SL-870 Series






NEEDLE BAR & ASSEMBLE PLATE MECHNISM FHE S SR 6
Ref. Parts Amt .
No. No. Description 7 = £ = Reg.
41 K06412#3  Needle Pate (Small)#3 IINBTIRH3 1
K0641#5 Needle Pate (Small)#5 IINGHARHS
K0641#6  Needle Pate (Small)#6 /INBTHR#O
K0641#8  Needle Pate (Small)#8 IINBTHR#8
K0641#9  Needle Pate (Small)#9 /INETRR#9
K0641#10  Needle Pate (Smal)#10 /NEFIR#L0
47) K0642 Screw (M2-0.4x2.3) B 2% 12
43 KO0643#8  lron Post Rtk A 1
44 K0644 Needle Plate Adjusting Screw (¢ 2.5x8) FHETIE %% 2
45 K0645 Fabric Guide Lug (Right) EEmre CA) 1
46 K0646 Fabric Guide Lug (Left) EEMPE  (F) |
47 K0647 Washer M3 HEH] 6
48
49 K0649 Screw (M?3-0.5x10) % 2
50 K0650#3  Triple Deck Needle Plate C.Set#3 3@ FIRAHH3 1
K0650#5  Triple Deck Needle Plate C.Set#5 3@ T ETIRAA#S
K0650#6  Triple Deck Needle Plate C.Set#6 3@ F IR AH#6
K0650#9  Triple Deck Needle Plate C.Set#9 3@ ERAAH9
51  KO06512#3  Main Needle Plate (Triple Deck Type) &R (/=) 1
52 KO0652#5  Partition (Small ,Triple Deck Type)#S i H GE=#5 ]
K0652#9  Partition (Small , Triple Deck Type)#9 i H QJEz0)#9
53 K06531#3  Partition Big , (Triple Deck Type)#3  KIEHRGE=0)#3 1
K0653#5  Partition Big , (Triple Deck Type)#S  AFEARGQET0#5
54 K0654#3  Needle Plate (Small , Triple Deck Type)t FHAmtR 2 3 =0)#3
TK0654N#3 Needle Plate (Small , Triple Deck Type)t W Jai
K0654#5  Needle Plate (Small , Triple Deck Type)t FHAnHR 2 3JE@=0)#5
K0654#6  Needle Plate (Small , Triple Deck Type)t #HAR# (6 2 (3/E=0)#6
55 K0655 Fabric Guide Lug (Triple Deck Type)  fAfREE.(3fE=)
56 K0656 Partition =15
57 KO0657 Partition btk

%k Ref. No. 1 to 40

---See the preceding page.
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REAR PULLER & PRESSER FOOT MECHANISM EE AR Tty L 7
Ref. Parts Amt .
No. No. Description 23 o £ & Req.
1 VHO1 Presser Spring Regulator SAETIRLR 1
2 VHO03 Lock Nut REE 1
3 VHO4 Presser Bar Spring (Outer) B 1
4 K0704 Presser Bar Guide PR [ 1
5 SV241 Screw (M4-0.7x14) IR4% 1
6  KO0706-1 Presser Bar Guide [ o B 1
7 WFO03 Washer 2 2
8 SE226 Screw (M4-0.7x12) P2 4
9 VHO09 Presser Bar Spring 2 A 1
10 KO0710 Presser Bar FHHAIAE 1
11 VH11 Presser Bar Cover WiEhR 1
12 KO0712 Lifter Lever Link =5 1
13 SFI134-1NI Screw T24% 2
14 FK23 Lifter Lever Connecting Bar {HEE 1
15 SE224 Screw (M4-0.7x0.8) HE %5 2
16 KO0716 Shaft G 1
17  KO717-1 Presser Foot Lifting Lever =F 1
18 SF240 Screw (M6-1.0x6) e 3
19  KO0719-1 Adjusting Post Supporter gt H 1
20  K0720-1 Puller Adjusting Screw FH ST IRAR 1
21 K0721 Puller Spring TR 1
22 K0722 Feed Roller Shaft Holder [ 72 TR 1
23 SF231INI Screw (M5-0.8x14) e 1
24 K0724 Feed Roller Shaft TR 1
25  K0725-1 Puller Stopper & EAR 1
26 K0726 Puller Liner T 1
27 SV250 Screw (M5-0.8x5) B24% 5
28 K0728 Rubber Puller Shaft Bamad  (EEh) 1
29 K0729 Puller Holder HH e 1
30 KO0730 Bearing TEERET AR 2
31 K0731 Sampring iz 2
32 K0732 Sampring s 2
33 KO0733 Rubber Puller Shaft R L 1
34 K0734 Rubber Puller e 1
35 SE228 Screw (M4-0.7x4) HR4R 4
36 KO0736 Shaft Collar TEALR 4
37 K0737 Roller (Iron) it 1
K0737-10 Roller (Iron) FEmChIE) 1
38 KO0738 Bearing TREREE PR 1
39 K0739 Sampring R 2
40 KO0740-4 Roller Shaft ERTL LN 1

* Ref. No. 41 to 61

...... See the following page.
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REAR PULLER & PRESSER FOOT MECHANISM &4 | IatklE 7

Ref. Parts Amt .
No. No. Description 7 o EA 8 Req.
41 K0741 Bearing EEREE AR 2
47) K0742 Screw (9/64-40x14) HEZ% 10
43 K0743-2 Roller Connecting Plate (Left) i 2 (/1) 1
44 K0744-2 Clutch (Left) B ] i JEE (/) 1
45  K0745-2 Clutch Spring VAUGEERE 5 10
46  KO746-2 Clutch Roller i il 10
47 KO0747-1 Clutch Plate E=AE L |
48  KO0748-2 Clutch (Right) B [ R () 1
49 K0749-1 Roller Connecting Plate (Right) FRENR() 1
50  K0750-3 Stop Block & E B 1
51 NF31 Net M6 HRIE |
52 WEF06 Washer A 1
53 SV264 Screw (M6-1.0x8) [ERE 4
54 KO0754-1 Nut BRI |
55  KO0755 Bearing Shaft [ 7E FeHH 1
56 SEF241 Screw (M6-1.0x10) HE %% |
57
58
59 J1044 Oil Ring OfIIR
60 RF21 O1l Ring OXIIx
61  MHQO030 Screw ( M5- 0.8 x 3) HE %%

* Ref. No. 1 to 40

...... See the preceding page.
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ZIPPER STITCH LENGTH ADJUSTABLE MECHANIS Hr#fiEE% K~ e rkrd 8

Ref. Parts Amt .

No. No. Description 7 o EA & Req.
1 KO801NI Screw (SM9/64-40x12) HE A% |
2 K0802 Graduated Scale ZIEF= 1
3 KO0803-1 Revolve Plate (PG 1
4 SV250 Screw (M5-0.8x5) HEZ% 2
5 K0805 Zipper Size Adjusting Bushing e 1
6 KO0806 O-Ring O BRI 2
7 K0807 Revolve Plate Shaft AR 1
8  KO0808-1 Worm Gear PG 1
9 SE240 Screw (M6-1.0x6) HE 4% 2
10 K0810 Worm Gear Shaft Hf 0 1
11 KO811 Guide Plate GV E e =S |
12 KO0812 Eccentric Holder i oK B 1
13 SV264 Screw (M6-1.0x8) [ERE 2
14 SV261 Screw (M6-1.0x8) R4x (28 |
15  VKI3 Connection Link FRiRfE (59) 1
16 VK14 Pin AR AR |
17 KO0817 Connection Link PR (&) 1
18 VK21 Eccentric Bar AR E T 1
19 SV227 Screw (M4-0.7x4) [ERE |
20 K0820-1 Pin T |
21 VK11 Pin Y| 1
22 SE224 Screw (M4-0.7x0.8) HEZ% |
23 PF10-1 Pin(K0755) A |
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LOOPER DRIVING MECHANISM 9
Ref. Parts Amt .
No. No. Description B o % % Req.
1 GI31 Collar TR 1
2 SV223 Screw (M4-0.7x14) e 3
3 K0903-2 Looper Driving Shaft EE S 1
4 GI29 Looper Driving Lever N eI ETREE R 1
5 MIP0SO Screw BE4A 2
6 GJI28 Link Pin (Long) PR AR 1
7 GJ26 Looper Driving Lever Link BEEh R P Es 1
8 GJ25 Screw ( SM11/64-40%5) IENA 1
9 GJ27 Screw (SM11/64-40x4) HE %5 1
10 GJ23 Looper Connecting Rod i 1
11 GI24 Link Pin (Short) HRER 1
12
13 WEF03 Washer #H 2
14 K0914 Connecting Link {HE)R 1
15 K0915 Screw (M5-0.8x12) HER%5 2
16 K0916 Screw A 1
17 V125 Washer M5 A 1
18 NV12 Nut M5 = 1
19 GJ18 Looper Rocker Arm {HEE 1
20
21 SV250 Screw (M5-0.8x5 ) A% 1
22 GI19 Looper Slide Block JHENTENR 1
23 GJ21 Looper Slide Block Pin HENTER 1
24 GI20 Seal Plug S| ZE 1
25 GJ17 Looper Driving Shaft L 1
26 GJ15 Collar ( 10x17x8 mm ) IR 1
27 SF228 Screw (M4-0.7x4) IEA 2
28 H1228 Seal Plug YA E 2
29
30 K0930-1 Looper Bar BJEHE 1
31 K0931 Looper (Rear) (FI8kay 1
32 VI25 Washer HH 1
33 SWO03 Spring Washer M4 G R HE 1
34 SE225 Screw (M4-0.7x10) R4S 1
35 K0935 Looper (Front) R &)Et 1
36
37
46 K0946 Slide Block Pin T8 1
47 K0947 Guider HIEES 1
48  K(0948-1 Looper Holder RJEtEE 1
49  SF122-1 Screw (SM11/64-40x7) HE 45 2
50  SV227 Screw (M4-0.7x5) T24% 1
51  SV253NI Screw (M5-0.8x16) LA 2
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LUBRICAYING MECHNISM 45 10

Ref. Parts Amt .

No. No. Description 7 o EA & Req.
1 KI1001-1 Oil Receiver HROHR 1
2 SV221 Screw (M4-0.7x8) HE 4% 2
3 WEF06 Washer = 5
4 NV13 Nut M6 LENIE 2
5 VMO7 O1l Wick HER |
6
7 VM35 Oil Tube Clamp HE T 8
8 VM24 Oil Tube (4x 6x130 mm ) THE |
9 K 1009 Draining Pipe HEEE 1
10 VM25 Non - Return Valve Unit 1R [=]fd 1
11 VM26 Oil Tube (4 x 6 x 280 mm ) THE |
12 VM?29 Oil Tube Joint , One Way B [ E T 5
13 SV141 Fitting Stud ( Long ) RECH RS () EEFL |
14 K1014 Oil Tube (4 x 6 x 190 mm ) THE |
15 VM?27 O1l Tube Joint , Two Way e E B |
16 VM37 Seal 41 B 14
17
18 GM28 O1l Tube (4 x 6 x 60 mm ) THE |
19
20 SV140 Fitting Stud ( Short ) REDH RS (F5) BEFL 3
21 GM34 Oil Tube (4 x 6 x 100 mm ) THE |
22 FL15 Oil Tube ( Long ) , Complete Set THIE 1
23 K1023-1 Clamp Plate T 1
24
25 VM19 O1l Tube (3 x5 x 450 mm ) HE |
26  VMIS Suction Pipe Bushing IHEBE 1
27 VM17 Suction Pipe A 1
28 VM49 Oil Sight Gauge HER 1
29 VMO5 Needle Bar HHE 1
30 SV227 Screw (M4 -0.7x5) HE 4% 1
31 VM16 Felt HEERA |
32 FL21 Oil Filter Connector e e P e 1
33 FL20 O1l Filter JEHEE |
34 RF28 O1l Ring OAfIIR |
35 FL19 Oil Filter Cap JEHEE 1
36 WEF03 Washer A 3
37  SF127NI Screw( SM11/64 - 40x16 ) HE 4% 3
38 GMI16 Oil Filter Screen JEAY 2
39 GMI15 Oil Filter Screen Clamp TR E IR 2
40 K1040 Oil Nozzle For Worm Gear S B I 1

* Ref. No. 41 to 66

------ See the following page.
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LUBRICAYING MECHNISM 45 10

Ref. Parts Amt .
No. No. Description 7 o EA & Req.
41  Kl1041-1 Gear JH 2R B B |
47) SE228 Screw ( M4- 0.7x4 ) B2 %% 2
43 VM40-1 Base Plate JHIZR [ 2 JBE 1
44 GM35-1 Oil Pump Upper Base HZR B 1
45 VM40-42 Outer Gear A 2
46 VM40-52 Inner Gear 4 N 2
47  GM35-2 Oil Pump Lower Base JHZE TR 1
48 VM54 Center Shaft (il 1
49 VM40-2 Base Plate JHIZR IR 1
50  VM40-8 O1l Filter AL 1
51 VM40-9 Filter Plate A 1
52 SV237 Screw ( M4-0.7x40) [ERE 2
53 GM49 Screw ( M4-0.7x30) [ERE 2
54 K1054 Oil Pump , Complete Set HIZRAH 1
55 SV268 Screw (M6-1.0x16) HE 45 2
56
57 SV263 Fitting Stud ( Short ) REDHIRZS (50 ) BEfL |
58 GD22 Seal Plug 1 HESE |
59 K1059 O1l Tube HE |
60 K1060 o] 25 |
61 K1061 O1l Sight Top Nozzle AN E RIS 1
62 18-20 Screw IR4% 1
63  WF04-1 Washer #R 1
64 GB24 Washer A 1
65 L1202 O1l Ring OAIIR 1
66 VM24 O1l Tube ( 4x 6x150 mm ) HE |

* Ref. No. 1 to 40

...... See the preceding page.
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ACCESSORY 11
Ref. Parts Amt .
No. No. Description * Fh Z Req.

1 K1101 Oil Reservoir Rubber Gushion Ik TR 4
2 K1102 Spring Washer %’E?h i H] 4
3 K1103 Screw (M8-1.25x60) Bl 4
4 15-34 Washer # ll 4
5 15-35 Cushion Wy 4
6 15-25 Screw P 3
7 K1105 Belt Cover ﬁiz’ifr"% 1
8 FM12 Funnel Ny H 1
9 EM11 Oil e 1
10 FMO09 Screwdriver Bl 1






ATTACHMENT BOX i & 12
Ref. Parts Amt .
No. No. Description * Fh Z Req.

1 FM21 Attachment Box C. Set B 1A 1

2 FM20-1 Hexagonal Wrench (2.0mm) LEMS= 2m/m 1

3 FM20-2 Hexagonal Wrench (2.5mm) LEF 2.5m/m 1

4 FM20-3 Hexagonal Wrench (3.0mm) Llﬂf’? = 3m/m 1

5 FM20-4 Hexagonal Wrench (4.0mm) LEFS = 4m/m 1

6 FM?20-5 Hexagonal Wrench (5.0mm) LEMS= Sm/m 1

7

8 FL20 Oil Cleaner TROH R 1

9 K0746 Cluth Roller Sfefah 10
10 K0745 Clutch Spring VI 10
11 FM14 Thread Tweezers 2 ek 1

12 FM16 Threading Wire B 1

13 FM19 Screwdriver = FES 0 (fn |

14 K005 Screwdriver - g 1

15 K006 Screwdriver - T 1

16 K007 Wrench M= 1






ZIPPER CUTTING DEVICE FRERET G () 13-1

Ref. Parts Amt .

No. No. Description 7 o EA 8 Req.
1 K1301 Screw Shaft 125G 2
2 K1302 Adjusting Screw S ETIEAR 2
3 K1303 Nut BRI 2
4 K1304 Fixed Plate (Upper) [EEM( L) 1
5 K1305 Spring D ES 2
6 K1306 Hex-Block TN R LR 2
7 K1307 Conducting Shaft EEE 1
8 K1308 Screw HE %% 11
9 K1309 Screw HE %% 2
10 K1310 Screw BR4R
11 K1311 Screw BR4%
12
13
14 Kl1314 Insulatr (Lef) dB4%EE (f5) 1
15 K1315 Insulatr (Middle) EEEHS () 1
16 KI1316 Insulatr (Right) W%EE () 1
17 K1317 Block A 2
18 K1318 Ring Shaft TR 1
19 K1319 Screw HE %% 2
20 K1320 Fixed Ring Eiaesss: 4
21 K1321 Screw HE %% 4
22 KI1322 Copper Plate (Lower) il 1
23 KI1323 Fixed Plate (Lower) [EEH (T) 1
24 SV253 Screw (M5-0.8x16) [ERE 2
25  KI1325 L Type Holder LAY [ 48 1
26 VK48 Washer HE H] 4
27 SW06 Spring Washer o 2
28 Kl1328 Tron Bracket FRARAE 1
29 NV12 Nut BRI 2
30 K1330 Ceramics P 2% 1
31 SE224 Screw (M4-0.7x8) HE %% 2
32 WEF04 Washer HEH) 2
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ZIPPER CUTTING DEVICE HHERET G (2) 13-2
Ref. Parts Amt .
No. No. Description 7 o EA 8 Req.
1 K1301 Screw Shaft 125G 2
2 K1302 Adjusting Screw S ETIEAR 2
3 K1303 Nut BRI 2
4
5 K1305 Spring D ES 2
6
7
8 K1308 Screw HE %% 11
9 K1309 Screw BR&%
10 K1310 Screw IR4%
11 K1311 Screw BR4%
12
13
14 Kl1314 Insulatr (Lef) d4%Ee (fr) 1
15 K1315 Insulatr (Middle) EEEHS () 1
16 KI1316 Insulatr (Right) %Ee () 1
17 K1317 Block AR 2
18
19 K1319 Screw HE %% 2
20 K1320 Fixed Ring [ eI 4
21 K1321 Screw HE 4% 4
22 K132 Copper Plate (Lower) il 1
23
24 SV253 Screw (M5-0.8x16) HE 4% 2
25  KI1325 L Type Holder LAY [ 48 1
26 VK48 Washer HEH) 4
27 SW06 Spring Washer o 5 2
28 Kl1328 Iron Bracket FRARAL 1
29 NV12 Nut HEE 2
30 K1330 Ceramics P2 1
31 SE224 Screw (M4-0.7x8) T2 %% 2
32 WEF04 Washer HE H) 2
33
34 Kl1334 Zipper Cutting Device Set PR AR IR 1
35  Kl1335 Fixed Plate (Lower) [EER (T) 1
36 KI1336 Fixed Plate (Upper) TEMR(E) 1
37 K1337 Hex-Block TN ERER 2
38 K1338 Conducting Shaft ZELEE 1
39 K1339 Ring Shaft TR i 1
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100% Made in Taiwan  A&F=E8144% ®
SINCE 1989 INDUSTRIAL SEWING MACHINE
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL.-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FERUS SRR E T 2 E) e T 28 = oo B T R e e 1 AU = $ 1 TR B T A e AR
e
VG-999ES-AST-TF-DS VG-888S-TF-AST VG-88SA-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine
e AT A = 1 0 B T B R = FAR S T AmRERR (B 2% E) ST = oL T G BT AR (B | R HE T

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed

Al fE A =2 FL AR S T EfIAE R (212 T)) fefa B B /A2 T ) S T il R Lockstitch Buttonholing Machine
| oo B 1 BREHAR K

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer

G iE A = $t TR S i i e e e R Y — S U AR B A 2 T S T A A rEE N Y =5t AR S AR R






